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c Stat` 

 

Secondary Prevention – Management of Lipids in Adults with CVD 
CHD, angina, Acute Coronary Syndrome (ACS), revascularisation, stroke or TIA, or symptomatic PAD 

*** NICE requires fasting TG. The max change in TG 

after a habitual meal is a rise of 0.3mmol/L. If non-

fasting TG ≥ 2.0, you can infer fasting is ≥ 1.7 but this 

should be confirmed if possible. 

Consider referral to the lipid clinic for PCSK9 inhibitor injections if LDL-C > 3.5 despite exhausting this pathway  

Atorvastatin 80mg OR Rosuvastatin 5-10mg (titrate up to 20mg)  

or maximum tolerated statin therapy  

 

Check full lipid profile – 3 months after last initiation / 

intensification and at annual review 

If taking a statin, is fasting TG 

≥ 1.7mmol/L (or non-fasting 

TG ≥ 2 mmol/L***) and LDL-C 

1.0-2.6 mmol/L? 

No  Yes  

No or N/A Yes  

Monitor CVD risk 

factors and lipid 

levels annually  

Add icosapent ethyl 

2 capsules BD 

Offer 

ezetimibe 

10mg OD 
 

If already taking 

ezetimibe move 
straight to box below 

If clinically appropriate and willing to retry, try rosuvastatin 

If never tried rosuvastatin, start at 5-10mg daily 
provide plan for patient-driven titration to 20mg daily 
(patient to reduce dose to maximum tolerated if AEs) 

Hx of statin intolerance 

If previous AEs with rosuvastatin, start at 5mg weekly 
provide plan for patient-driven titration to 5mg daily 
(patient to reduce dose to maximum tolerated if AEs) 

On statin or other lipid lowering therapy 

at maximum tolerated dose (including 

not being on any lipid-lowering therapy 

because none have been tolerated) 

 Is repeat 

LDL-C > 

2.0mmol/L  

(or NHDL > 

2.6mmol/L)? 

 

 

LDL-C < 2.6mmol/L 

Declined 

Offer inclisiran 284mg S/C 

injection  

* NICE lipid target for CVD; LDL-C ≤ 2.0mmol/L or NHDL ≤ 2.6mmol/L. 

* If LDL-C > 2.0mmol/L and NHDL > 2.6mmol/L and pathway exhausted 

code patient on maximum tolerated lipid lowering therapy  

** In clinical trials ezetimibe reduces LDL-C by approximately 15-22%., 

therefore, it is unlikely that people with an LDL-C ≥ 2.6 will achieve target  
 

Accepted 

 Is repeat LDL-C > 2.0mmol/L 

 (or NHDL > 2.6 mmol/L)? 

LDL-C ≤ 2.0mmol/L or NHDL ≤ 2.6mmol/L* 

Consider bempedoic acid 180mg OD in combination with ezetimibe 10mg OD (Nustendi)** 

LDL-C ≥ 2.6 mmol/L 

Statin 

intolerant  

Taking a 

statin   

Statin intolerant 

or refused and 

preference for 

oral lipid-

lowering 

therapy 

Yes 

No 
Yes 

No 


